REPRINTED Septamber, 1984

FINAL REPORT

HIGHWAY RESEARCH PROJECT 17

CHANGES IN PHYSICAL PROPERTIES OF ASPHALT CEMENT UNDER SERVICE CONDITIONS

J. R. Biasett

Civil Engineering Department University of Arkansas

in cooperation with

Arkansas Highway Department

and

Department of Transportation Bureau of Public Roads

Juna, 1969

Reprinted

September, 1984

FINAL REPORT

HIGHWAY RESEARCH PROJECT 17

CHANGES IN PHYSICAL PROPERTIES OF ASPHALT CEMENT UNDER SERVICE CONDITIONS

J. R. Bissett

Civil Engineering Department University of Arkansas

in cooperation with

Arkansas Highway Department

and

Department of Transportation Bureau of Public Roads

June, 1969

TABLE OF CONTENTS

.

수영화 가장 것은 유민이는 것은 것이 같아요. 김 양가는 것은 것이 없는 것이 없는 것이 같아요.
Introduction
Method of Investigation Sampling
Description of Jobs
Materials Aggregates
Asphalt Cements
The Effect of Variations in Mixing Temperature
Thin Film Oven Studies
Present Condition of Jobs
Results
Conclusions
Recommendations 89-90
References

Pages

FIGURES

.

•5.2

1

Ô

2,

5 J

N N

	1	Flow Diagram of Sampling Operations	5
	2	Grain Size of Mineral Filler	26
	3	Change in Viscosity - Thin Film Oven Test	42
	4	Change in Viscosity - Thin Film Oven Test	43
	5	Change in Penetration With Time - Brand A	51
	6	Change in Penetration With Time - Brand B	52
	7	Change in Ductility With Time - Brand A	54
	8	Change in Ductility With Time - Brand B	55
	9	Change in Viscosity With Time - Brand A	57
1	0	Change in Viscosity With Time - Brand B	58
1	1	Penetration vs. Viscosity	59
1	2	Ductility vs. Viscosity - Brand A	64
1	3	Ductility vs. Viscosity - Brand B	65
1	4	Penetration Ductility Relationship	66
1	5	Relationship Between Penetration and Ductility - Brand A	67
1	6	Relationship Between Penetration and Ductility - Brand B	68

Page

TABLES

Ĵ

 $\left[\right]$

Â,

 \bigcirc

Ô

								Page
I	List of Jobs Sampled			•				9
II	Effect of Variation in Mixing Temperatures			•	•	•	•	30
III	Relationship of Mixing Temperatures to Change in Ductility and Penetration during Mixing	•				•	•	31 - 34
IV	Thin Film Oven Test Brand A 60-70 Pen	•	•		•			37
V	Thin Film Oven Test Brand A 85-100 Pen							3 8
VI	Thin Film Oven Test Brand B 60-70 Pen		•					39
VII	Thin Film Oven Test Brand B 85-100 Pen	•		•				40
VIII	Results of Thin Film Oven Test				•	•		41
IX	Saybolt-Furol Viscosities					•		82
X	Typical Gradations							83

INTRODUCTION

Û

 $\langle \rangle$

Ĵ

This investigation was sponsored by the Arkansas Highway Department and the Department of Transportation, Federal Highway Administration -- Bureau of Public Roads, under the Joint Agreement between the University of Arkansas and the Arkansas Highway Department. The work was accomplished in the Civil Engineering Laboratories at the University of Arkansas.

An earlier study of flexible pavements $(3)^1$ found that some pavements cracked at an early age while other pavements did not show the cracking even after a longer service period. These cracks were single isolated cracks in both longitudinal and transverse directions. The longitudinal cracks usually occurred at about the quarter point of the width and sometimes extended for distances of one hundred feet or more. The transverse cracks extended entirely across the traffic lane and were sometimes spaced at distances as close as 15 to 25 feet. The results of this earlier investigation showed some correlation between the loss of ductility of the asphalt cement and cracking. Those pavements having asphalt cements with very low or no ductility were cracking, whereas, other pavements with higher ductility in the asphalt cement did not crack. Again, some of the newer pavements had asphalt cements with low ductility, and some of the older pavements contained asphalt cement with some appre-

l Figure in parentheses refers to number of article in references. ciable ductility left. There did not appear to be a correlation between the penetration of the asphalt cement and cracking or between the remaining penetration and the ductility of the asphalt cement in the pavement.

The construction records of these earlier pavements did not reveal all of the information desirable for a complete history. This and the small number of samples limited the reliability of this work but the trends indicated that further investigation might prove fruitful.

The project was approved in February, 1964, and actual research work began with the approval of the work plan on June 22, 1964. The project was planned for a duration of four years but difficulties were encountered in finding sufficient number of paving projects during the first two years. Also the extraction of asphalt cement from the pavement samples was slower than anticipated. The project was extended an additional year to allow for more time in service for some of the jobs.

The work plan anticipated that the three brands of asphalt cement produced in Arkansas would be studied but it was found that only one paving project was using Brand C asphalt. Samples were taken on the one job using Brand C, however, it is questionable whether six samples is enough to establish any firm results. The results are reported along with those from other jobs.

Early in the planning of the study of asphalt cements it was determined that it would be desirable to include both the physical

and chemical properties in the investigation. The investigations were divided into two projects. The field work in obtaining the samples of asphalt concrete and extracting the asphalt cement along with penetration, ductility and some viscosity studies would be placed under one project. This project was to be sponsored by the Civil Engineering Department of the University. The studies of the chemical phases of the work were to be done by the Chemical Engineering Department of the University. This project, Highway Research Project 21, "Rheology of Asphalt Cements" is directed by Dr. J. R. Couper.

0

A part of each sample of asphalt cement obtained in this work is given to Project 21 along with all of the pertinent information on the sample. In this way a complete physical and chemical record is obtained for each job.

METHOD OF INVESTIGATION

SAMPLING

A work plan was devised that would obtain all possible information about each sample. It was determined that six separate samples should be obtained for each job. The term job referred to in this report is the designation given to a single construction contract by the Arkansas Highway Department. The job number is that assigned by the Highway Department. It was not possible in every case to obtain six samples on each job. In some cases the job was of very short duration and other work interfered with the acquisition of samples.

Figure / shows a flow diagram of the sampling operations. This sequence was followed for each sample taken on each job. Complete information on time and temperature was taken at each step of the operation.

Sample A is the sample of asphalt cement as it is received on the job. This sample was taken from the storage tank at the hot-mix plant. The size of the sample varied from one-half to one gallon. It was dipped from the storage tank. These tanks have an arrangement such that the material is constantly stirred. A pump forces the asphalt cement out of the tank through a line to the pugmill. When the asphalt from the tank is not flowing into the weighing bucket at the pugmill it is returned to the



 \bigcirc

FLOW DIAGRAM OF SAMPLING OPERATIONS



storage tank through a bypass line. The temperature of the asphalt cement was obtained with a pyrometer immediately after removing from the tank.

About 75 pounds of the hot-mix asphalt concrete was obtained from the truck immediately after it was dumped from the pugmill into the truck. Samples of all of the aggregates were also obtained at this time. The temperatures of the aggregates and the asphalt cement along with the time of mixing were obtained.

Û

1

Marshall samples were molded from part of the hot sample immediately on some of the jobs. The remainder of the sample was placed in a 50 pound can and taken to the laboratory for further work. The truck from which the sample was taken was followed from the plant to the pavement location and the exact location on the pavement where this load of material was placed was marked. The haul time and the temperatures at the paver and after the hot-mix was spread behind the paver were obtained. The can containing the sample was taken to the laboratory usually within 24 hours after the sample was obtained. The sample in the can was warmed in hot water so that it could be removed from the can and handled. Half of the sample was then placed in plastic bags, covered with distilled water and sealed in one gallon syrup buckets. These buckets were labeled "Sample DL" and stored in the laboratory for future study. The Marshall specimens were labeled "Sample DM" and stored under the same conditions as Sample DL.

The asphalt cement was extracted from the remaining one-

half of the sample of hot-mix immediately after being received in the laboratory. This asphalt cement recovered from the hotmix immediately after mixing is referred to as "Sample B".

Û

Ĵ.

1

"Sample C" is the asphalt cement extracted from samples of asphalt concrete cut from the pavement three to six months after the pavement was put into service. These samples were cut with a core drill using an eight inch diameter cutting tool. The samples were, in all cases, taken from the inner wheel path at the marked locations on the jobs. Circumstances prevented the obtaining of Sample C from some of the jobs.

"Sample E" is the asphalt cement extracted from the pavement samples obtained in the same manner and location as Sample C but at a later date. These samples vary in age from 21 to 42 months and are the final samples taken. Three to five 8-inch cores were cut at each sample location. Cores for the entire depth of the pavement were cut at each location. All of these samples were cut from the inner wheel path. The various layers of material were separated in the laboratory and only the surface course was used for this study. The mixes stored in the laboratory as Sample DL and Sample DM were removed from storage and the asphalt cement was extracted from the samples at the time that the asphalt cement was extracted of the matching Sample E.

The asphalt cement was extracted from the pavement mixtures by using the hot reflux method described in ASTM D2172-63T, Quantative Extraction of Bituminous Paving Mixtures, Method D. Trichloroethylene was used as the solvent in this extraction. Abson and Burton (1) and Wofford (5) found that the use of

trichloroethylene did not change the properties of the asphalt cement when used as a solvent for the extraction. The asphalt cement was recovered from the solution by the distillation process specified in ASTM D762-49, Hot Extraction of Asphalt Materials and Recovery of the Bitumen by the Modified Abson Procedure. Only minor changes were necessary in the procedure using trichloroethylene. The solution boiled at a temperature of about 190°F. Carbon dioxide was introduced into the flask when the temperature reached 200°F and the flow of gas was maintained as specified. The asphalt cement recovered by this process was placed in 3and 6- ounce ointment boxes for testing.

8

Table I lists the jobs that were sampled along with other information about the jobs and samples.

TABLE I

LIST	OF	JOB S	SAMPLED

Job Number	Country	Highway	Date	Age Final	No.
	County	Number	Placed	Sample Months	Smpl.
4473	Logan	SH 22	July 64	42	5
2- 509	Arkansas	SH 11	Aug 64	41	4
1370	Faulkner	SH 36	Aug 64	41	6
2661	Arkansas	SH 130	Sept 64	40	4
8-5161	Conway	SH 113	July 65	'	5
2-528	Jefferson	US 7.60	Aug 65	31	6
2-534	Jefferson	SH 81	Sept 65	30	6
11-5241	Phillips	US 49	Sept 65		2
9-518	Boone	US 62	Oct 65	31	6
2- 536	Lincoln	SH 81	Oct 65	27	6
2 - 527	Ashley	US 82	Oct 65	31	6
9432	Washington	US 71	Aug 66	21	6
11-681	Phillips	US 49	Oct 66	26	3

¹Maintenance operations obliterated the surface at the test locations on these two jobs therefore no final samples taken.

TESTING

All testing methods conformed to the American Society for Testing and Materials and the American Association of State Highway Officials Standard Methods of Tests in so far as they applied.

Penetration tests were made at $77^{\circ}F - 200$ grams, $60^{\circ}F - 100$ grams, $60^{\circ}F - 200$ grams, $45^{\circ}F - 100$ grams, $45^{\circ}F - 200$ grams, $39.2^{\circ}F - 100$ grams and $39.2^{\circ}F - 200$ grams in addition to the usual $77^{\circ}F - 100$ grams.

Ductility tests were made at $77^{\circ}F$, $60^{\circ}F$, $45^{\circ}F$ and $39.2^{\circ}F$. The rates of strain were 1 cm/min for the tests at $45^{\circ}F$ and $39.2^{\circ}F$. The ductilities at $77^{\circ}F$ and rate of strain of 5 cm/ min were not satisfactory because the original samples all had ductilities of over 150 cm. which is the capacity of the machine. Ductility at $60^{\circ}F$ and strain of 5 cm/min seems to be the best substitute for the standard $77^{\circ}F$ test.

Absolute viscosities were determined at 140°F by ASTM Designation D2171-63T using the Cannon-Manning Viscometer. The temperature was 140°F and the vacuum was 30 cm. of mercury. It was found that in a few cases it was not possible to obtain viscosities because the asphalt cement had a viscosity above the range of the largest Cannon-Manning Viscometer.

0

All of the samples taken for this work were taken from normal construction jobs. No changes were made in the usual Arkansas Highway Department construction specifications and no special conditions were imposed during the taking of any of the samples. Each sample taken represented one truck load of material usually requiring five pugmill batches to load the truck. Sample B was extracted from the mix removed from the truck and this sample was a composite from all of the batches. The batch mixing time was 15 seconds dry mix and 40 seconds wet mix. The entire sample was discarded if any of the batches were held in the pugmill longer than 65 seconds. Likewise, the sample was discarded if there was any variation from routine during the process of hauling and spreading the mixture on the road.

The Arkansas Highway Department maintained a control laboratory at each hot-mix plant during the entire job. The laboratory inspector makes check tests of the aggregate gradation, asphalt content, densities and temperatures. All of this information was made available to the investigators during the investigations.

The pertinent data for each job are shown on the following pages 12 through 24.

JOB 4473

Ĵ

Placed	July, 1964
Type Construction	Surface Course on 2" - 4"; Type 2 Binder, Emulsion Tack
Thickness	1.5"
Asphalt Cement Brand	"A"
Coarse Aggregate	Crushed Sandstone 72%
Fine Aggregate	Local Sand 23%
Filler	Batesville Limestone Dust 5%
Mixing Temperature ^O F	300 - 315
Placing Temperature ^O F	300 - 312
Asphalt Cement Temperature ^O F	300
Asphalt Cement Content	5.6
Percent Voids, as placed	4.5
Percent Voids, "E" Sample	No. 1 - 0.6 No. 4 - 2.5
Absolute Specific Gravity Coarse Aggregate	2.59
Bulk Specific Gravity Coarse Aggregate	2.53
Absorption Coarse Aggregate 24 Hours	0.89
Specific Gravity Mineral Filler	2.70

Placed	August, 1964
Type Construction	Resurfacing - Emulsion Prime
Thickness	1.5
Asphalt Cement Brand	"B"
Coarse Aggregate	Crushed Syenite 85%
Fine Aggregate	Local Sand 10%
Filler	Batesville Limestone Dust 5%
Mixing Temperature ^O F	290 [°] ; 280 [°] ; 305 [°] ; 295 [°] .
Placing Temperature ^O F	285 - 290
Asphalt Cement Temperature ^O F	300
Asphalt Cement Content	6.0 - 5.9
Percent Voids, as placed	3.2
Percent Voids, "E" Sample	3.1
Absolute Specific Gravity Coarse Aggregate	2.63
Bulk Specific Gravity, Coarse Aggregate	2.57
Absorption Coarse Aggregate 24 Hours	0.82
Specific Gravity Mineral Filler	2.70

JOB 1370

0

0.

Ĩ,

.

Placed	August, 1964
Type Constitution	Emulsion Tack; Resurface Old Docble Seal
Thickness	$\sim 1^n$
Asphalt Commt Brand	
Coarse Augregate	Local Crushed Sandstone 47%
Stone Screeninge	Crushed Saudstone 28%
Fine Aggregate	Arkanoas River Saud 20%
Minural Filler	Batceville Linestons Dest 5%
Mixing Temporature Or	300 - 310
Placing Temperature Of	~~ 285 - 300
Asplalk Content	 5.5
Percent Voids, as placed	3.2 - 4.3
Percent Voids, "E" Sample	3.3 - 3.5
Absolute Specific Gravity Cosse Aggregate	2.67
Bulk Specific Cravity Coalse Aggregate	2.58
Absorption Corres Syrrogate 24 bours	··~ 1.38

JOB 2661

Placed		September, 1964
Type Construction		Resurfacing Old Asphalt Pavements, Type 2, Emulsion Tack Coat
Thickness		1.5"
Asphalt Cement Brand		"B"
Coarse Aggregate		Crushed Syenite 75%
Screenings		Crushed Syenite 10%
Fine Sand		Local pit 10%
Filler	<u>-</u> -	Batesville Limestone Dust 5%
Mixing Temperature ^O F		295 - 300
Placing Temperature ^O F		285 - 300
Asphalt Cement Temperature ^O F		290
Asphalt Cement Content		4.7% - 5.0%
Percent Voids, as placed		4.2
Percent Voids, "E" Sample		4.0 - 4.1
Absolute Specific Gravity Coarse Aggregate		2.63
Bulk Specific Gravity Coarse Aggregate		2.57
Specific Gravity Sand		2.62
Specific Gravity Mineral Filler		2.70
Absorption Coarse Aggregate		0.90

JOB 8 - 516

Placed -- July, 1965 Type Construction -- Type 3; Surface on New Crushed Sandstone Base Thickness -- 1.25" Asphalt Cement Brand -- "B" Coarse Aggregate -- Crushed Sandstone 70% Fine Aggregate -- Local Sand 25% Filler -- Batesville Limestone Dust 5% Mixing Temperature ^OF -- 300 - 310 Placing Temperature ^OF -- 285 - 300 Asphalt Cement Temperature ^OF -- 300 Asphalt Cement Content -- 5.3 Percent Voids, as placed -- 5.0 - 5.3 Absolute Specific Gravity Coarse Aggregate -- 2.60 Bulk Specific Gravity Coarse Aggregate -- 2.52 Absorption Coarse Aggregate -- 0.85 Specific Gravity Mineral Filler -- 2.70

JOB 2 - 528

Placed -- August, 1965 -- Type 3; Resurfacing Old Asphalt Type Construction Pavement, Emulsion Tack -- 1.5" Thickness -- "A" Asphalt Cement Brand -- Crushed Syenite Coarse Aggregate Fine Aggregate -- Crushed Syenite -- Local Fine Sand -- Batesville Limestone Dust 5% Filler Mixing Temperature ^OF -- 310 - 305 Placing Temperature ^oF -- 295 - 305 Asphalt Cement Temperature ^OF -- 305 Asphalt Cement Content -- 6.1 -- 5.0 Percent Voids, as placed -- Sample 1 - 1.0 Sample 3 - 0.9 Percent Voids "E" Sample Absolute Specific Gravity Coarse Aggregate -- 2.63 -- 2.57 Bulk Specific Gravity Coarse Aggregate Absorption Coarse Aggregate, 24 Hours -- 0.82 Specific Gravity Mineral Filler -- 2.70

JOB 2 - 534

.

•

Placed	September, 1965
Type Construction	Resurfacing Old Asphalt Concrete, Emulsion Tack
Thickness	1.5"
Asphalt Cement Brand	"C"
Coarse Aggregate	Crushed Syenite 80%
Fine Aggregate	Local Sand 15%
Filler	Batesville Limestone Dust 5%
Mixing Temperature ^O F	310 - 300
Placing Temperature ^O F	310 - 295
Asphalt Cement Temperature ^O F	310 - 310
Asphalt Cement Content	6.0%
Percent Voids, as placed	5.5 - 5.3
Percent Voids, "E" Sample	4.9 - 5.1
Absolute Specific Gravity Coarse Aggregate	2.63
Bulk Specific Gravity Coarse Aggregate	2.57
Absorption Coarse Aggregate, 24 Hours	0.82
Specific Gravity Mineral Filler	2.70
	a A
×	

Placed	September, 1965
Type Construction	Type 3; Resurfacing Old Asphalt Concrete Pavement
Thickness	1.5"
Asphalt Cement Brand	"B"
Coarse Aggregate	Crushed Limestone 77%
Fine Aggregate	Local Sand - 23%
Filler	Dust From Coarse Aggregate (6.6%)
Mixing Temperature ^O F	305
Placing Temperature ^O F	285 - 310
Asphalt Cement Temperature ^O F	305
Asphalt Cement Content	5.4
Percent Voids, as placed	4.5
Absolute Specific Gravity of Aggregate	2.85
Bulk Specific Gravity of Aggregate	2.78
Absorption Coarse Aggregate, 24 Hour	0.72%

JOB 9 - 518

Placed	October, 1965
Type Construction	Type 3; Resurfacing Old Asphalt Concrete Pavement
Thickness	1.5"
Asphalt Cement Brand	"A"
Coarse Aggregate	Local Crushed Limestone 83%
Fine Aggregate	Local Sand - 17%
Filler	Local Limestone Dust (6%)
Mixing Temperature ^O F	295 - 300
Placing Temperature ^O F	295 - 290
Asphalt Cement Temperature ^O F	300
Asphalt Cement Content	5.70
Percent Voids, as placed	4.1
Percent Voids, "E" Sample	3.9
Absolute Specific Gravity Coarse Aggregate	2.73
Bulk Specific Gravity Coarse Aggregate	2.52
Absorption Coarse Aggregate 24 Hours	1.20%

.

JOB 2 - 536

.

Placed	October, 1965
Type Construction	Type 3, Resurfacing Old Asphalt Concrete
Thickness	1.25" - 1.50"
Asphalt Cement Brand	"B"
Coarse Aggregate	Crushed Syenite 85%
Fine Aggregate	Local Sand 10%
Filler	Batesville Limestone Dust 5%
Mixing Temperature ^O F	295 - 290
Placing Temperature ^O F	285 - 290
Asphalt Cement Temperature ^O F	300
Asphalt Cement Content	6.0
Percent Voids, as placed	5.8
Percent Voids, "E" Sample	5.6
Absolute Specific Gravity Coarse Aggregate	2.63
Bulk Specific Gravity Coarse Aggregate	2.57
Absorption Coarse Aggregate, 24 Hours	0.82
Specific Gravity Mineral Filler	2.70

.

JOB 2 - 527

 \Box

Placed	October, 1965
Type Construction	Type 3, Resurfacing Old Asphalt Concrete
Thickness	1.5"
Asphalt Cement Brand	"A"
Coarse Aggregate	Crushed Syenite 65%
Fine Aggregate	Local Sand 30%
Filler	Batesville Limestone Dust 5%
Mixing Temperature ^O F	285 - 300
Placing Temperature ^O F	275 - 290
Asphalt Cement Temperature ^O F	295 - 305
Asphalt Cement Content	5.5%
Percent Voids, as placed	4.2
Percent Voids, "E" Sample	4.1
Absolute Specific Gravity Coarse Aggregate	2.63
Bulk Specific Gravity Coarse Appregate	2.57
Absorption Coarse Aggregate	0.82
Specific Gravity Mineral Filler	2.70

JOb 5432

Placed	August, 1966
Type Construction	Type 3; Surfacing on 2" Type 2 binder Course - New Construction
Tnickness	1.5"
Asphalt Cement prand	"A"
Coarse Aggregate	Crusned Limestone >2%
Fine Appregate	Crushed Limestone 38%
Fine Sand	Arkansas River, Van Buren 10%
Filler	Local Limestone Dust
Mixing Temperature ^O F	305 - 320
Placing Temperature ^O F	300 - 310
Asphalt Cement Temperature ^O F	300
Asphalt Cement Content	5.8 - 5.9
Percent Voids, as placed	4.9 - 5.0
Percent Voids, "E" Samples	4.9 - 5.0
Absolute Specific Gravity Coarse Aggregate	2.77
Bulk Specific Gravity Coarse Aggregate	2.72
Absorption Coarse Aggregate 24 Hours	0.68

Placed	October, 1966					
Type Construction	Type 3; Surtace on Type 2 Binder, New Construction					
Tnickness	1.5"					
Asphalt Cement Brand	"p"					
Coarse Aggregate	Crushed Limestone					
Fine Aggregate	Local Sand					
Filler	Dust from Coarse Aggregate 6%					
Mixing Temperature ^O F	300					
Placing Temperature ^O F	290					
sphalt Cement Temperature ^O F	300					
t Cement Content	5.1%					
oids, as placed	4.5					
.ercent Voids, "E" Sample	4.2					
Absolute Specific Gravity Coarse Aggregate	2.84					
Bulk Specific Gravity Coarse Aggregate	2.75					
Absorption Coarse Aggregate 24 Hours	0.78					

MATERIALS

AGGREGATES

Six of the thirteen jobs studied used syenite, a dense fine - grained igneous rock as the aggregate. The absolute specific gravity of this syenite is 2.63, and the 24 - hour absorption of water is 0.82%. All of this material is obtained from a quarry near Little Rock. The fine aggregate was syenite screenings from the same plant. Fine sand was used to supplement these screenings. Five of the jobs used crushed limestone obtained locally and two of the jobs used local crushed sandstone.

Some sand was used in all the jobs, the amount varying from 10 percent to 25 percent. This sand was obtained from the Arkansas River at various locations near the job sites. The sand has a specific gravity of 2.65.

Nine of the jobs used Batesville limestone dust as mineral filler. This is a dust produced from a commercial quarry at Batesville, Arkansas. The remaining four jobs used limestone dust as the mineral filler, this dust being obtained from the same crusher as the coarse aggregate. The Batesville limestone dust has no plasticity.

Figure 2 is a grain size curve for the Batesville limestone dust.



ASPHALT CEMENTS

. Ц.

The asphalt cements used on these jobs were very consistent in their properties. It was sometimes found that the asphalt cement for two or more Arkansas Highway Department jobs were being supplied from the same refinery tank and that one sample served for several jobs.

Asphalt Cement Brand "A" was used on five of the jobs and Brand "B" was used on seven of the jobs. Brand "C" was used on only one job. Six samples were taken of the Brand "C"-job, butit is believed that this is not sufficient to give any meaningful results.

Both Asphalt Cements Brand "A" and Brand "B" are refined from the same crude oil. This crude oil is locally known as "Smackover Select." Asphalt Cement Brand "C" is obtained from an entirely different crude oil.

1.

1.5

27 R

THE EFFECT OF VARIATIONS IN MIXING TEMPERATURE

An attempt was made to study the effect of the variations in mixing temperatures by mixing small batches in the laboratory. A local limestone was chosen for the aggregate with Batesville limestone dust as the mineral filler. The asphalt cement was Brand "B" from the same producer as that used by the Highway Department.

Forty-pound batches were mixed in a Heatherington and Berner twin-shaft heated pugmill. The aggregate and asphalt cement were heated in electric ovens to the desired temperature prior to mixing. The mixing time in the pugmill was one minute. Four mixing temperatures, 250°F, 275°F, 325°F, and 350°F were used.

The asphalt cement was extracted from these batches after the mixture had cooled. Penetration and ductility tests at $77^{\circ}F$, $60^{\circ}F$, $45^{\circ}F$, and $39.2^{\circ}F$ were made on the extracted asphalt cement from these mixtures. Table II shows the results of these tests. These results do not indicate any effect due to the changing of the mixing temperature. At $77^{\circ}F$ the loss in penetration varied from 21 percent to 23 percent. Three of the four batches showing a loss of 23 percent with both the batches mixed at $250^{\circ}F$ and $350^{\circ}F$ showing a 23 percent loss. The same effects are apparent for the other test temperatures.

The change in ductility showed the same lack of variation. For instance, the original ductility at $60^{\circ}F$ was 48 cm. and the ductility after mixing varied from 10 cm. at $250^{\circ}F$ to 9 cm. at $350^{\circ}F$.

Table III shows the relationship of the mixing temperature to change in ductility and penetration of all of the samples taken in the field. Penetrations and ductilities shown are those of the asphalt cement extracted from the "B" Samples taken immediately after mixing. There seems to be no relationship between penetration and ductility and the various mixing temperatures.

TABLE II

EFFECT OF

VARIATION IN MIXING TEMPERATURES

PENETRATION

Test Temp	Orig A.C.	25	0		ing Temp		re ^o F		50
oF					% Loss			-	50 7 Jaco
		1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1. 1					10 10 22	ren	% Loss
77	56	43	23	43	23	44	21	43	23
60	27	21	22	21	22	22	19	22	19
45	12	9	25	10	17	9	25	9	25
39.2	9	7	22	7	22	7	22	7	22

DUCTILITY

Test Temp	Orig A.C.		250		275	Temperature ^O F 325			350	Speed
oF		Duct	% Loss	Duct	% Loss	Duct	% Loss	Duct	% Loss	cm/min
77	150+	76		90		116		106		5
60	48	10	79	10	79	10	79	9	81	5
45	7	5	19	5	19	5	19	4	. 43	5
39.2	. 7	5	19	5	19	5	19	5	19	1

RELATIONSHIP OF MIXING TEMPERATURES TO

CHANGE IN DUCTILITY AND PENETRATION DURING MIXING

BRAND A

			Temperatures ^o F			
	Penetration 77°F	Ductility 60 ⁰ F	Mixing	Asphalt Cement	At Paver	
Job 4473						
Sample 1 2	42.8 40.0	16.4 18.9	315 310	296	305	
3	45.4	18.4	300	280	312	
4	32.6	17.0	295	285	290	
5	33.0	10.0	295	310	285	
Job 2528						
ample 1	51.9	32.7	310	300	295	
2	51.0	20.6	305	308	305	
3	48.7	21.4	305	300	295	
4	44.5	11.7	305	305	295	
5	43.1	11.7	300	305	300	
6	43.0	12.9	300	300	295	
<u>Job 9518</u>						
Sample 1	33.0	12.5	300	300		
2	30.8	11.0		-	285	
3	32.2	. 11.1		305	295	
4	32.6	15.4	-		290	
5	34.7	13.6	290	300	-	
6	31.8	13.2	290	-	295	
Job 2527						
Sample 1	45.0	16.9	285	285	275	
2	47.3	18.6	300	300	265	
3 4	42.5	13.6				
4	44.6	12.1				
5 6	45.0	14.0				
6	47.5	17.1				
BRAND A CONTINUED

				Temperatures	o _F
	Penetration 770F	Ductility 60°F	Mixing	Asphalt Cement	At Paver
Job 9432					
Sample 1	44.6	25.6	320	285	320
2	44.2	21.6	315	300	315
3	38.6	13.5		285	285
4	35.8	5.0	310	285	310
5	38.3	13.5	305	290	305
6	31.5	5.8	260	275	255

B	R	AND) B
b	K	ANL	

				Temperatures	° _F
	Penetration 77 ⁰ F	Ductility 60°F	Mixing	Asphalt Cement	At Paver
Job 2509					
Sample 1 2 3 4	49.2 50.4 49.4 54.6	8.50 7.62 10.12 9.75	290 280 305 295	290 290	270 280 290 280
Job 1370					
Sample 1 2 3 4 5	41.5 44.2 43.2 59.7 53.8	12.37 24.87 12.3 11.2 14.8	300 310 300	:	285 300 - 295
Job 2661					
Sample 1 2 3 4	43.6 50.1 44.1 44.6	14.2 14.4 8.5 8.9	295 280 300 290	275 285 285 290	300 - 285 275
Job 8516					
Sample 1 2 3 4 5	50.5 51.1 50.4 49.8 53.3	12.2 11.8 12.8 10.8 12.2	300 - 305 310 285	- - 285 -	285 300 295 305 285
Job 11-524					
Sample 1 2	41.4 50.1	11.9 12.4			
Job 2536					
Sample 1 2 3 4 5 6	48.2 45.5 45.0 49.1 49.4 53.2	16.5 10.5 11.5 13.5 12.5 12.5	295 295 290	275 275 285	285 275 290

BRAND B CONTINUED

			1	Cemperatures	° _F
	Penetration 77°F	Ductility 60°F	Mixing	Asphalt Cement	At Paver
Job 11-681					
Sample 1	- Start 1				
2	45.7	13.2		* 21 - P	
3	45.8	12.0			

BRAND C

			I	emperatures	o _F
	Penetration 77°F	Ductility 60°F	Mixing	Asphalt Cement	At Paver
Job 2534					
Sample 1	54.2	17.4	310	- 19 -	310
2	47.5	27.5	300	305	295
3	43.9	13.9	290	-	285
4	48.6	17.6	305		300
5	50.6	17.9	305	320	300
6	53.3	15.0	280	320	275

THIN FILM OVEN STUDIES

The investigation reported in this chapter was not planned as a part of the original investigation into the physical changes of asphalt, however, some of the results presented here may prove of value in examining the results of the whole investigation.

This work was accomplished by Mr. Jerry Baber, Graduate Research Assistant, for the purpose of his Master's Thesis. The purpose of the investigation was to study and compare the physical changes in two Arkansas asphalts when subjected to exposure for varying lengths of time in the oven under the standard conditions of the Thin Film Oven Test, ASTM D 1754 - 60T.

Many attempts have been made to predict the aging characteristics of asphalts under service conditions. Lewis and Halstead (4) found that five hours in the thin film oven test approximated the changes that take place in an asphalt during mixing in a hot-mix plant. The time in the oven on this investigation was extended to 24 hours to provide data for comparison with the results of the primary investigation.

The asphalt cements used in this investigation are the same Brands "A" and "B" as those used in the primary investigation of the physical properties of asphalt. Samples of each Brand "A" and Brand "B" were obtained in the 60 - 70 penetration grade and the 85 - 100 penetration grade. The samples were taken at the refineries from tanks held for shipment to the Arkansas Highway Department jobs. The samples were received from the refineries in five gallon containers. These containers were placed in a water bath and heated until the material was soft enough to be transferred to one pint friction top cans. The pint containers were heated to 275°F in an electric oven during preparations for each individual test. The material in the pint cans were not heated a second time. Any material remaining from the original sample preparation was discarded.

Y

The only variation from the Standard Thin Film Oven-Test was in the time in the oven. The times in the oven for the different samples were 2, 5, 12, 18, and 24 hours. Three tests of each asphalt cement were made at each time in the oven. At the end of each test the asphalt was transferred from the thin film oven dish to six ounce ointment boxes for subsequent testing. The tests performed on the residue from the oven were: Penetration ASTM D5-61, Ductility ASTM D113-44, and Absolute Viscosity ASTM D2171-63T using the Cannon Manning Vacuum Viscometer at 140°F.

Tables IV through VIII show the results of these tests.

Figures 3 and 4 show the increase in Absolute Viscosity with time in the oven.

36 R

TABLE IV

BRAND A

60-70 PENETRATION GRADE

	Original Asphalt		Peı	Period of Heating	ng	
	Cement	2 Hours	5 Hours	12 Hours	18 Hours	24 Hours
Change in Weight, Grams		+0.0124	+0.0387	+0.0856	+0.1182	+0.1427
Penetration at 77°F.	60	52	48	35	27	24
Percent of Original Penetration Lost	1	14	21	41	55	60
Ductility at 77 ⁰ F. Centimeters	150+	150+	150+	107	30	11
Penetration at 45°F.	14.2	12.7	12.0	9.6	8.4	7.6
Percent of Original Penetration Lost		10	16	32	41	46
Ductility at 45 ^o F. Centimeters	8.1	6.5	5.4	4.4	3.6	3.0
Percent of Original Ductility Lost		20	33	46	55	63

TABLE V

BRAND A

85-100 PENETRATION GRADE

	Original Asphalt		Per	Period of Heating	gu	
	Cement	2 Hours	5 Hours	12 Hours	1.8 Hours	24 Hours
Change in Weight, Grams	-	+0.0046	+0.0458	+0.0925	+0.1283	0.1547
Penetration at 77 ^{oF} .	92	81	68	50	38	32
Percent of Original Penetration Lost		13	26	46	59	65
Ductility at 77 ⁰ F. Centimeters	150+	150+	150+	150+	150+	150+
Penetration at 45 ⁰ F.	14.3	12.8	11.8	9.2	8.2	7.5
Percent of Original Penetration Lost		10	18	36	43	48
Ductility at 45 ⁰ F. Centimeters	20.8	19.8	15.9	6.6	4.9	4.1
Percent of Original Ductility Lost		S	23	68	76	80

TABLE VI

BRAND B

60-70 PENETRATION GRADE

	Original Asphalt		Per	Period of Heating	ដ	
	Cement	2 Hours	5 Hours	12 Hours	18 Hours	24 Hours
Change in Weight, Grams	1	-0.0003	+0.0137	40,0460	+0.0797	+0.1018
Penetration at 77 ^{oF} .	60	53	45	36	31	28
Percent of Original Penetration Lost	1	11	25	40	47	52
Ductility at 77 ⁰ F. Centimeters	150+	145	100	32	19	10
Penetration at 45 ⁰ F.	14.7	14.2	13.3	10.2	9.6	8.5
Percent of Original Penetration Lost	8	n	10	24	35	42
Ductility at 45 ⁰ F. Centimeters	6.3	5.2	4.7	4°0	3.8	3.1
Percent of Original Ductility Lost		18	26	37	40	51

TABLE VII

L

BRAND B

85-100 PENETRATION GRADE

	Original Asphalt		Pe	Period of Heating	ü	
	Cement	2 Hours	5 Hours	12 Hours	18 Hours	24 Hours
Change in Weight, Grams		-0.0007	+0.0172	+0.0650	+0.0970	+0.1202
Penetration at 77°F.	88	72	65	50	44	38
Percent of Original Penetration Lost		18	26	43	50	56
Ductility at 77 ^{oF} . Centimeters	150+	150+	150+	150 +	92	40
Penetration at 45°F.	19.4	17.8	16.8	14.8	13.1	10.6
Percent of Original Penetration Lost		œ	13	24	32	45
Ductility at 45 ^o F. Centimeters	15.3	8.2	7.7	5.1	4.8	4.5
Percent of Original Ductility Lost		46	50	67	68	71

TABLE VIII

RESULTS OF THIN FILM OVEN TEST

BRAND A

Absolute Viscosity	140 ⁰ F, Poise	3,150 4,030 6,720 16,110 33,100 66,300		Absolute Viscosity	140 ⁰ F, Poise	5,240 10,828 19,400 22,370 34,890 61,650
	4,5°F 1 cn/m	233465 29336 29337			4,5 ⁰ F 1 cm/m	6.4 6 6 6 6.6 7 6 7
lity	% Loss	68 73		Lity	% Loss	8 8 9 0 0 0 0 0 0 0 0 0 0 0 0
Duct111ty	60 ⁰ F 5 cm/m	37 12.0 88 91		<u>Duct111ty</u>	60 ⁰ F 5 ст/т	80.0 6.0 6.0 6.0 7.0
	77°F	150+ 150+ 107 5.8	BRAND B		3077	150+ 145 100 32 19 10
	% Loss	15 0 15 2 30 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2			% Loss	15 32 32 32 32 32 32 32 32 32 32 32 32 32
tion	60 ⁰ F 200g	27 23 23 19 19		tion	60 ⁰ F 200g	2 2 2 2 2 2 3 2 3 2 3 2 3 2 3 2 3 3 2 3
<u>Penetration</u>	% Loss	14 21 55 60		Penetration	% Losa	11 25 40 52 52
	77 ⁰ F 100g	60 52 35 24 24			$77^{0}F$ 100g	60 55 28 1 28 1 28 28 28 28 28 28 28 28 28 28 28 28 28
<u>T tme</u>	In Oven Hours	5 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2		Time	In Oven Hours	ひっっっ ひょうの ひょうの







Ĵ

Ũ



PRESENT PAVEMENT CONDITION

JCE 4473 State Highway 22, Logan Jourty

Sample location number one. There are no cracks and the surface is very dense. There are numerous signs of incipient bleeding in the inside wheel path. The outside wheel path is very black and there are many evidences of bleeding. The mixappears to be very fat. Sample location number two. The surface is in excellent condition at this location. There are a few fine black lines indicating incipient bleeding in the outside wheel path but none in the inside wheel path. The pavement does not appear to be as fat at this location. Sample location number three. The surface is excellent, very dense and smooth. A few evidences of incipient bleeding in the outside wheel path but no evidence of bleeding in the inside wheel path. Sample location number four. There are a few fine black lines indicating incipient bleeding in the inside wheel path, but none in the outside wheel path. The surface is in excellent condition. Sample location number five is inside the city near a street intersection and at a driveway to a service station. There are nany indications of oil dripping at this location.

JOB 2-509 State Highway 11, Arkansas County

The surface of this project is generally in excellent condition. There are a few small cracks in the outer wheel path. At sample number one location map-cracking appears at one place in an area of about two feet square. There are two or three transverse cracks eight inches long. There is one very small transverse crack eighteen inches long at the location of sample number two and there is one longitudinal crack twenty-four inches long and about three feet from the edge of the pavement near the end of the location where sample number three was placed. No cracking is evident at all at sample location number four.

JOB 1370 State Highway 36, Faulkner County

Sample location number one is on a steep ascending grade and there are evidences of oil drippings in the pavement where some of the samples were cut from the pavement. The surface is in excellent condition and no cracks are evident. There is one small longitudinal crack at sample location number six. This crack is approximately six feet long. At the same location there are two transverse cracks beginning at the center line and extending into the traffic lane from one to one and onehalf feet. These are the only defects in the surface of this job. The surface is excellent in texture and seems to be well sealed.

JOB 2661 State Highway 130, Arkansas County

The surface of this job is generally in excellent condition. No cracks were evident in the locations of samples number one, three and four. There was a single longitudinal crack in the outer wheel path for about fifty feet at sample number two location. This longitudinal crack in the outer wheel path was in short lengths varying from twelve to forty-eight inches long.

JOB 2-528 Highway US 79, Jefferson County

There are no cracks in this pavement. The surface is in excellent condition. There is, however, a small amount of bleeding evident. The fine black longitudinal lines are numerous in both wheel paths. There are a few spots where actual bleeding is beginning to occur. Sample location numbers three, four and five indicate that bleeding is beginning. There are actual black spots indicating bleeding at sample location number one in both inner and outer wheel paths.

JCB 2-534 State Highway 81, Jefferson County

The surface of the pavement at all six sample locations is in excellent condition. There are some thin black lines in a longitudinal direction in each wheel path indicating incipient bleeding. The outer wheel path shows more of these lines than does the inner wheel path, however, both wheel paths are somewhat darker than the pavement between the wheel paths.

JOB 9-518 Highway US 6235, Boone County

The aggregate has polished badly. Both wheel paths are very slick and have the appearance of terazzo. There are numerous transverse cracks usually beginning at the center line or crossing the center line. Nost of them do not extend to the edge of the pavement. These cracks appear at semple locations one, two, five and six. This is slide-hill location part on filled and part in cut. The cracks seem to be associated with the fill ani may be due to movement of the sidehill fill section. There are twelve cracks at sample location number two. These cracks are transverse and very in length from one to four feet beginning at the center line and extending out into the center lane. There are no cracks near the edge of the pavement. There is one longitudinal crack at sample location number two. This crack is about ten feet long and about the middle of the traffic lane. There are three transverse cracks beginning at the center line in sample location number one. One of these cracks is about twelve inches long, the other one is about three feet long. One longitudinal crack is twelve feet long.

JCB 2-536 State Highway 81, Lincoln County

Q

Ĵ.

The surface at all sample locations was in excellent condition. The surface is well sealed and there are no signs of deterioration.

JCB 2-527 Highway US 82, Ashley County

The surface at sample locations two, three, four and five is excellent. There are no signs of distress of any kini. A short single longitudinal crack appears at about the end of test location number six. This crack appears as though it might be a cold joint or a reflection crack from some defect below the surface.

JOB 9432 Highway US 71, Vashington County

 \Box

This job was resurfaced in the summer of 1968 with onehalf inch of hot sand asphalt. There were no signs of distress and the pavement was in excellent condition at the time resurfacing began. There was some polishing of the aggregate and motorists were complaining of a very slick surface. The slick surface was the reason for adding the hot sand asphalt surfacing. An inspection was made just prior to the resurfacing and there were no signs of deterioration at any of the locations at that time.

The original sample locations have been preserved and are available for future sampling.

JCB 11-581 Highway US 49, Phillips County

This prevenent is in excellent condition. There are no cracks or other signs of distress at any of the sample loca-tions.

RESULTS

The penetration of asphalt cement Brand A decreased more during mixing than did the penetration of Brand E. Figure 5 indicates that the average decrease of penetration for five samples of Brand A was 32 percent. Seven samples of Brand B decreased an average of 24 percent as in Figure 6. The decrease in penetration of Brand A varied from 20 percent to 35 percent except that a fifth sample showed a decrease in penctration of 50 percent. There is nothing to indicate why there is so much variation in this particular job. The mixing temperature varied from 290°F to 300°F with most of the batches running about 295°F. Brand B showed a decrease in penetration of 77°F of 24 percent with a variation between 19 percent and 29 percent for the seven jobs. The six samples from one job using Brand C showed an average decrease of 22 percent in penetration. The penetrations of the asphalt cement extracted from mixes immediately after mixing showed a penetration of 40 for Brand A and 48 for Brand B. The penetration of Brand B decreased more rapidly than did that of Brand A during the first few months of service. However, at the end of 40 months there is very little difference in the penetration of the asphalt cement extracted from the samples. The average penetration of



FIGURE

52 ço 40 + 🗆 🗸 0 35 < 0 0 U LEGEND SAMPLE Sample Sample Sample 30 0 CHANGE IN PENETRATION WITH BRAND B 0 52 FIGURE 6 20 MONTHS TIME -0 10 2 5 D 0 ONIXIN 09 09 50 0 20 30

PENETRATION - 77° F.

the samples from Brand A had a penetration at the end of 40 months of 24 where Brand B had an average penetration of 26.

0

 \bigcap

Ductility of the asphalt cement extracted from the samples immediately after mixing of Brand A had an average loss of 60 percent in ductility during mixing. The variation in these were from a low of 53 percent to a high of 66 percent.

The asphalt cement Brand B lost an average of 58 percent ductility during mixing. The variation between the different jobs was from a low of 52 percent to a high of 69 percent. The five samples from one job using Brand C showed a loss in ductility during mixing of 44 percent.

Figure 7 indicates that Brand A continued to lose ductility during service, but at a rather slow rate. The ductility decreased from 15 cm. at the time the pavement was placed to a ductility of about 5 cm. at the end of 42 months. There appears to be very little change in ductility during the last several months of service.

The same general trend was indicated for Brand B. However, the original ductility at 60°F for Brand E was somewhat below that of Brand A. The ductility of Brand B at the time of placing was approximately 13. At the end of 42 months this ductility had decreased to an average of 4. Again there seems to be very little change in the ductility of the asphalt during the last 18 months of service.

P 0ç +□<0 人日でこ LEGEND SAMPLE SAMPLE SAMPLE SAMPLE 35 C O 0 0 10 DUCTILITY WITH 20 10 0 20 15 MONTHS 2 10 TIME -CHANGE 0 10 0 **9**NIXIA 10V 2 ۵،۵۲۲۲۲۲۲ -90° F. 0

FIGURE 7

BRAND A



BRAND BRAND

CHANGE IN DUCTILITY WITH TIME



0

 \square

Figures 9 and 10 show the changes in the absolute viscosity during mixing and under service conditions. The absolute viscosity of asphalt cement Brand A was about 3,300 poises. The absolute viscosity increased to 8,000 poises or an increase of 242 percent during mixing. This viscosity increased during the service life of the perement to about 25,000 poises at the end of 30 months.

0

The average absolute viscosity of the asphalt cement Brand B as received on the job was 5,300 poises. The viscosity of the various samples varied from a low of 4,600 poises to a high of 5,900 poises.

Asphalt cement Brand B increased in absolute viscosity from an average of 5,300 as received on the job to 11,050 poises during the mixing process. This amounted to an increase of 207 percent. After 42 months of service in the pavement, the absolute viscosity had increased to about 43,000 poises. This amounts to about 390 percent increase after 42 months service. There are not enough data to indicate whether this increase during service is a straight line or whether the slope of the curve begins to flatten out after a period.

Figure 11 shows the relationship between the change in viscosity and change in penetration for both brands A and B. These two curves are very nearly perallel.

Cores were taken for the entire thickness of the pave-

56

- 2





58

FIGURE 10



FIGURE

ment but the asphalt cement was extracted from the surface

• course only. It was observed in the laboratory that in many cases there was some excess of tack coat between the surface course and the binder course. This undoubtedly had some effect on the change in consistency of the asphalt cement in the surface course itself.

Penetration tests were made at several temperatures and two different weights on the needle. Observations of the actual testing procedures in the laboratory indicate that the penetration of 77°F and 100 grams weight is better than those at lower temperatures. This is expecially true of the tempexatures of 45°F and 39.2°F. It was observed in many cases that the needle only dimpled the surface of the asphalt cement at these lover temperatures. In other cases, the needle penetrated the surface but only for a very small distance and then no asphalt cemeat adhered to the needle. The high surface tension of some of the samples appeared to materially affect the results. Original ductilities at 77°F were not usable because the original asphalt cement as received on the job had a ductility of over 150 cm. which was the limit of the testing machine. Ductilities at 60°F were used for comparisons. There was not a vide enough range in ductilities at lower temperatures to make the changes meaningful. Figure 11 indicates that the change in viscosity with change in penetration of the two brands of asphalt cement are parallel, but

some appreciable distance apart. For instance, Brand B has a penetration of 41 at 60°7 and 200 grams for a viscosity of 5,000, whereas the penetration of Brand A would be about 33 for the same viscosity.

In observing the testing prodecures and the results obtained for the penetration, ductility, and viscosity it eppears that both the penetration test and the ductility test are not sensitive enough at lower values. On the other hand it appears that the absolute viscosity test by the Cannon-Nanning method may be too sensitive. However, for research purposes it has considerable value and does give indication of any variations in the samples.

Mr. Baber's investigation confirms that the thin film oven test is a good indicator of the changes in the physical properties of asphalt cament during mixing and pavement life. Brand A lost 32 percent of its penetration during mixing whereas the loss in the thin film oven test at 5 hours was 21 percent, 12 hours in the thin film oven shows a loss of 41 percent.

Brand P lost 24 percent of its penetration during mixing and 25 percent of its penetration after five hours in the thin film oven test.

The viscosity of 9,000 poises after five hours in the thin film oven test compares favorably with the viscosity of 9,000 poises after mining for Prand A. Drati B shows an abso-

lute viscosity of 11,000 poises after mixing and a viscosity of 10,000 poises after five hours in the thin film oven test. The viscosity of the asphalt cement extracted from pavements that were 42 months old was 43,000 poises whereas the viscosity after 18 hours in the thin film oven test for Brand E was 34,890.

On the basis of these tests the change in viscosity during the thin film oven test compares very closely with the changes in viscosity under service conditions.

Two of the thirteen jobs tested in the original investigation are no longer available for study. These are jobs 8-516 and 11-524. Some sections of these two jobs were resurfaced and the A and B samples were taken at the time this resurfacing was done. Later the Highway Department placed a new surface over the entire length and the location of the other tests were lost, therefore no further sampling was done on these jobs.

Job 9432 has been resurfaced with one-half inch of hot sand asphalt, however, this was done after the E samples ware taken on this job. The resurfacing on this job was done to increase the skid resistance and not because of any sign of distress in the pavement. The locations of the research sections were preserved and are available if further investigations are desired.

The extraction of the asphalt cement from the samples was a "team effort". Several laboratory assistants worked together to recover the asphalt cement and prepare for the tests. Each test was made in duplicate by different workers. In every case where the results varied more than the pertinent specification permitted additional samples were checked. Ductility and penetration tests by different operators checked very closely when the measurements were high. Some difficulty was experienced when the penetrations and ductilities were low. As an example, the same operator would have penetration results for the same sample that varied as much as 40% when the numbers were low. Typical variations might be from 5 to 7. The variations in ductilities below 20 cm. was also wide.

There was good agreement of results on the viscosity tests however it was early observed that the test was very sensitive and reheating a sample for a second test increased the viscosity.










3
~
1777
03
5

Asphalt Cement Brand -- A Fine Aggregate -- Local Sand

Coarse Aggregate -- Crushed Sandstone Mineral Filler -- Balesville Lime

	n Decr						69
		00					
	39.2 ⁰ F 200g	10		% Decr	50		
	% Decr	00		39.20F lcm/min	•		
	39.2°F 100g	യായി 1 1		39. 1 cm	6 n n		
	% Decr	13 13 33 13		% Decr	55 64 64	se	
	45о <u>г</u> 200g	13 13 14 14 15 15 15 17 17 17 17 17 17 17 17 17 17 17 17 17		450F lcm/min		TY F Percent Increase	
	7, Decr	20 20 60 20 60		4,50F 1.cm/n	ч 4 4 4 6 6 7 1 1 7 7 7 7 7 7 7 7 7 7 7 7 7 7 7	TY F Percent	201 174 226 368 410
PENETRATION	450F 100g	0 ∞ ∞ ∞ ∞ √	DUCTILITY	% Decr	29 29 26 100	E 1400	
PENET	% Decr	12 12 41 42	DUCT	4,50F 5cm/min		ABSOLUTE V Poises a s at 140°F	
	600F · 200g	22 28 23 23 23 23 23 23 23 23 23 23 23 23 23		4,50F 5cm/1	く ち ら ら く	ABC L Poises é	3,653 10,999 10,006 11,746 17,107 18,623
	% Decr	14 14 14 14 14 14 14 14 14		% Decr	57 68 73 81 89		► ► ► ► ► ► ► ► ► ► ► ► ► ► ► ► ► ► ►
	60 ⁰ F 100g	21 138 128 128 128 128 128 128 128 128 128 12		1n		Sample No.	
	% Decr	24 45 56		600F 5cm/min	37 16 12 10 4	Sam	A DL NM N
	77°F 2003	300 300 300 300 300 300 300 300 300 300		ntn			
	% Decr	34 47 64 64		770F 5cm/min	150+ 150+ 150+ 150+ 150+ 10		
	770F 100g	61 61 61 32 32 22 22		Sample No.			
	Sample No.	N N N N N N N N N N N N N N N N N N N		Sam Ro.	A U U U U U U U U U U U U U U U U U U U		

C	2
C	2
Ľ	2
c	1
TOP	a C C D

		% Decr	13 31						70
		39.20 F 200g	16 11 		% Decr	42			
		% Decr	30		39.2 ⁰ F lcm/min				
Crushed Syenite Batesville Lime		39.20F 100g	10 9 		39.2 1 cm/	4411			
trushed atesv1]		% Decr	19 24 52 52		% Decr	20 20 82 83 83		ase .	
te		450F 200g	21 15 12 10 10		45 ⁰ F 1 cm/m1n	. '		Increase	
Coarse Aggregate Mineral Filler		% Decr	15 23 54 54		4,5 ⁰ F 1 cm/n	7 7 7 7 7 1 1	L L	Percent	169 334 271 788 750
oarse /	NOLLON	45°F 100g	6 1 0 0 7 9 6 7 0 0 7 9	LITY	% Decr		ABSOLUTE VISCOSITY Polses at 140°F	Ē.,	
	PENETRATION	% Decr	13 29 42 47	DUCTILITY	ntn		Solute V Poises	at 1400F	
1 Sand		60 о т 200g	22 22 22 22 23 23 23 23 23 23 23 23 23 2		45 ⁰ F 5cm/min	111000	AB S P	Poises a	5,196 13,966 22,557 19,293 46,140 44,129
B Local		% Decr	20 32 44 52		% De cr	50 20 24 24 24			すり正とす
Brand		60^{0} F 100_{S}	25 12 14 12 12					Sample No.	
Asphalt Cement Fine Aggregate		% Decr	21 58 58 58		60 ⁰ F 5cm/min	790140		Sam	A U L M M M M
Asphalt Cement Fine Aggregate		770 F 200g	9 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2		ntn				
A.		% Decr	20 52 61 52		7/0F Cm/m1n	150+ 120 50 10 10 20			
		770F 100g	85 20 20 20 20 20 20 20 20 20 20 20 20 20		Sample No.				
		Sample No.	A % O Q Q M M M M		Sam No .	N D D C R V			

C	
LC	5
-	
ROT	2
11	2

Asphalt Cement Brand -- B Fine Aggregate -- Arkansas

River Sand

Coarse Aggregate -- Crushed Limestone Mineral Filler -- Batesville Lime

PENETRATION

% Decr	٩	
39.2⁰ 2003	16 15	% Decr 67
% Decr	30.10	39.20F 1 cm/min 5
39.2 ⁰ F 100g	01 9 2 2 1 1	34. 16 19 19 19 19 19 19 19 19 19 19 19 19 19
% Decr	18 36 50 50	% Decr 33 33 23
450F 2008	22 14 15 11	45°F 1 cm/min 6 4 4 3 3
% Decr	21 43 43 36 57	
45°F 100g	11 11 8 8 9 11 11 11 11	% Decr 12 50 62 62 75 75 VISCOSITY at 1400F
7 Decr	14 25 11 37 8 29 8 18 9 45 6 45 0	ufu JurrE Sises
60 ⁰ F 200g	38 24 24 31 31 21	45°F 5cm/mf.n 8 7 4 4 3 3 3 3 2 2 2 2 Ab SOLU
% Decr	32 36 52 52 52 52	% 50 83 22 22 22 22 22 22 22 22 22 22 22 22 22
600F 100g	25 16 16 19 12	Ę
% Decr	24 44 38 38 59	600F 5cm/mfn 25 44 3 3 2 2
770F 200g	5 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2	u je
% Decr	26 45 50 39 62 62	770F 5cm/min 150+ 125 133 133 13 25 25 25 8
770F 7008	2 6 3 8 6 9 8 8 9 8 9 8 9 8 9 8 9 9 9 9 9 9 9	Semple No. Na DM E
Sample No.	A N O U U N M M N	Na Anonan Na Ano

71

Percent Increase

Poises at 140°F

Sample No.

161 318 543 271 871

4,647 12,145 12,431 29,901 17,251 45,115

A R D L M R

JOB 2661

Asphalt Cement Brand -- B

% Decr 1 1 1 0 ~ 39.2°F % Decr 200g38 38 15 1 14 1 1 % Decr 3y.2⁰F lcm/min $\begin{array}{c} 0\\ 10 \end{array}$ 1 1 1 Coarse Aggregate -- Crushed Syenite Mineral Filler -- Batesville Lime $39.2^{0}F$ 100g∞ ^ ^ | | | 010 1 Decr Decr 21 45 54 64 64 % 20 23 38 38 38 % Percent In crease 200g 45°F 4,5⁰F lcm/min 24 19 16 12012 % Decr 11 50 5 7 7 3 14 21 28 36 50 109 149 199 367 525 ASOLUTE VISCOSIT. Poises at 140°F 450F 100g % Decr PENETRATION DUCTILITY 21 10 10 10 10 10 10 % Decr Poises at 140°F 220 224 36 36 n1m/m1c 40C4 -- Fine Local 60⁰F 200g 201 5,663 11,857 14,090 16,928 26,424 25,338 4 1 1 41 33 32 26 27 26 Sand % Decr 25 28 28 36 46 % Decr 57 73 83 80 Sample No. 60^{0} F 100_{g} 28 28 28 28 28 28 28 28 28 28 28 28 n.im/mic % Decr Fine Aggregate 600FE DL C B A 28 40 41 61 54 30 0273 71/0F 200g 95 68 57 56 57 bcm/min % Decr JoL1 150+ 134 32 33 13 13 29 37 51 55 55 770F 100g 65 46 23 23 23 23 23 29 29 29 Sample .0. Sample No. α α ο H Ω Ξ Ξ

5	D
-	-1
Ľ	3
	1
2	0
6	2
2	5
2	5

		% Decr	22								73
		39.2 ⁰ F 200g	18 14	: : : :		% Decr					
e		% Decr	25			3y.20F 1cm/min					
Crushed Limestone Batesville Lime		39.2 ⁰ F 100g	12 9				0				
trushed atesvt		χ Decr	10	24 19		% Decr	447 80 80		336		
		45 ^о F 2003	21	16		4,00F 1 cm/m1n			Percent Decrease		
Coarse Aggregate Mineral Filler		% Decr	7	33 27		45°F 1 cm/n	⊖ ສ ຄ.ດ	X.	Percent	114	195 211
oarse / incral	ATTON	45 ⁰ 2 1003	15 74		LTTY	% Decr		VISCOSITY at 140°F			
0 Z	PENETRATION	% Decr	24	31 24	VELLITUDUU	nin		ABSOLUTE V Potses a	at 1400F		
l Sand		60 ⁰ F 200g	42 32	32		4,50F 5cm/min	**	AB St P.	Poises a	5,351 11,447	15,801 16,668
B Local		% Decr	23	31 23		% Decr	67 82 22				
		60 ⁰ F 100g	26 20	13 20					Sample No.		
Asphalt Cement Brand Tine Aggregate		% De cr	19	39 4.1		oOor 5cm/min	34 		Sam	A R C	D U U U U
phalt (ne Agg		17 ⁰ т 200g	93 75	57 55 		n'in					
A5 A5		% De cr	13	43 44		77oF 5cm/min	11504 115 115 115 115 115 115 115 115 115 11				
		770F 100g	6 3 51	36 35		Sample No.					
		Sample No.	< 6 C			Sam No.	4 a 0 d d a				

This job was resurfaced before "E" Samples could be obtained. The resurfacing was not due to any distress in the pavement.

CO
01
10
0
C
0
· Fo
. ,

Asphalt Cement Brand -- A Fine Aggregate -- Local Sand

Coarse Aggregate -- Crushed Syenite Mineral Filler -- Batesville Lime

	% Decr	6 0				
	39.2°F 200g	11 11 11		7 Decr	28 14	
	% Decr	12		39.20F 1cm/m in		
	39.2°F 100g	8 - 1 - 1 - 1		34 . 1 cm	6 2 4	
	% Decr	11 17 33 28 28		% Decr	7 3 9 1 8 8 8 8 8 8	136
	45°F 200g	13 13 13 13 13 13 13 14 15 18 18 18 18 18 18 18 18 18 18 18 18 18		45°F l cn/młn		TY F Percent Increase
	% Decr	17 53 50		450F 1 cm/n		TY F Percent
PENETRATION	45°F 1003	000 1005 1105	DUCTLLTY	% Decr		VISCOSITY at 140°F F
PENET	% Decr	27 30 48 43	DUCT	4⊃ ⁰ F ⊃cm/m±n		ABSOLUTE V. Poises at Poises at 140°F
	600 <u>г</u> 200g	44 32 24 25		4,0F ₹0C	. നനന ന	AB4 1 ofses
	% Decr	23 23 36 36 37 37 37 37 37 37 37 37 37 37 37 37 37		% Decr	53 80 73 73	
	60 ⁰ F : 100g	26 20 13 14 16		utu		Sample No.
	% Decr	28 34 30 30		600F ⊃cm/min	07 91 8 11 11	San
	77°F : 200g	96 63 57 57		//oF Jcm/min		
	% Decr	29 53 44 44		/uio c 10//	150+ 150+ 150+ 179 120	
	77 ⁰ F 100g	66 42 33 33 33 33		Sample No.	.3 5 5	
	Sample No.	A E O O O A A		ž N	R D D C G V	

74

.

95 105 205 222 613

3,503 6,838 7,183 10,679 11,268 11,268

R D C C B A

									75
		% Decr	01111						1-
		$39.2^{\circ}F$ 200_{\odot}	14		% Decr				
		7. Decr	1 1 1 1 0		39.2 ⁰ F Icm/min				
Crushed Syenite Batesville Lime		$39.2^{\circ}F$ 100g	10			100			
lrushed atesvi		% Decr	9 16 32 36 36		% Decr			150	
: :		45°7 2008	22 22 15 14		45°F Icm/min			Increase	
Coarse Aggregate Mineral Filler		% Decr	13 14 15 15 13 14 15 15 13 15 1		450F I cm/n	001 100 100 100 100 100 100 100 100 100	X	Percent	79 150 711 316 330
loarse /	NOLTA	45°F 100g	800N 20 101	LITY	% Decr		VISCOSTIY at 140°F		
	PENETRATION	% Decr	16 29 29 29	DUCTLLTY	nin		ABSOLUTE V Poises a	t 1400F	
ul Sand		60 ⁰ F 200g	36 27 26 27 26 27		45°F 5cm/min	. ରାଜାଣୀ	AB SI P	Poises at	3,950 7,095 9,364 32,633 16,969 16,969
C Local		% Decr	17 50 33 38		% Decr	4 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5			113 0 7 0 19 19 19 19 19 19 19 19 19 19 19 19 19
		600F 100g	24 12 15 15					Sample No.	
Asphalt Cement Brand Fine Aggregate		% Decr	20 26 23 33		60°F 5cm/min	2897 2897 297		Samp	R DC DC R DDL
Asphalt Cement Fine Aggregate		770F 200g	6 7 8 7 7 8 7 7 8 7 8 7 8 7 8 7 8 7 8 7		nin				
A: F:		% Decr	22 56 57		770F 5cm/min	150+ 150+ 28 66 36			
		770F 100g	64 50 46 17 27		Sample No.				
		Sample No.	A H O O C H A		Sam) No.	A B O C B A B D L D L			

JOB 2-534

L	-
u	
	1
-	-
-	-
6	<u>_</u>
ċ	-
2	-

Asphalt Cement Brand -- B Fine Aggregate -- Local Sand

Coarse Aggregate -- Crushed LimestoneSandMineral Filler-- Limestone Dust

MOTING GRADMED

	% Decr	13									70
	39 . 2⁰F 200g	15 13			χ De cr	4242					
	% Decr	10			39 . 20F 1.cm/mi.n						
	39.2 ⁰ F 100g	10 9			39 . 1 cn	9 5			×		
	% Decr	5	32 26		% Decr	50	78 78		356		
	45 ⁰ F 200g	19 18	13		45°F 1 cm/min				percent Decrease		
	% Decr	6	42 33			14 7	ന ന	τY F	percent	εo	323 561
PENETRATION	45 ⁰ г 100g	12	~ ∞	DUCTILITY	% Decr			ABSOLUTE VISCOSITY Polses at 140°F	Cr.		
PENETI	% Decr	6	43 31	DUCT	4,50F 5cm/min			Solutz	at 1400F		,
	60 ⁰ Г 200 <u>г</u>	35 32	20 24		4,5°F 5 cm/r	4,50 5 cm -	105	AB 9	Poises a	5,103 9,828 	21,584 32,725
	% Decr	17	50 46		% Decr	61					~i m
	60 ⁰ F	2.4 20			uţu				Sample No.		
	% Decr	24	58 51		600F 5cm/min	31	4 4	÷	San	A C A	NO NO N
	77 ⁰ F : 200g	16 69	 28 44		770F 5cm/min	i.					
	% Decr	25	62 54		770J 5cm,	110	10 10				,
	170F 100g	61 61	23 23 1		Sample No.		1 2				
	Sample No.	< 8 (c DN DN		S 2	4 A C	n p p a				

This job was resurfaced before "E" Samples could be obtained. The resurfacing was rot due to any distress in the pavement.

		1	
	1		
		Second and	
	1		
		18	
		-	
		1	
		ļ	
5		1	
		1	
		*	
		ł	

JOB 9-518

		% Decr	8									77
		39.20 2008	12			% Decr	ິ ຕິ					
le		% Decr	13			39.2 ⁰ F 1 cm/m in						
Crushed Limestone Limestone Dust		39.2 ⁰ F 100g	8				691111					
Trushed		% Decr	7	27 20 20		% Decr	53 89 89 89 89		ase			
te 		45 ⁰ F 2008	15 14 	11		45 ⁰ F 1 cm/m i .n			: Increase			
Coarse Aggregate Mineral Filler		% Decr	0	33 33 33 33 33		45°F 1 cm/n	67 F N N		Percent	122	964	452
loarse /	ATTON	45°F 100g	66 I	999	λ5.TT	% Decr		et 1400F				
ο χ	PENETLATION	% Decr	9	45 33 33	DUCTILITY	nin		Potses a	at 1400F			
A Pyatt Sand		500 2008	333 1333	18 15 22		45°F 5cm/m±n			Poises a	3,285 7,309	34,943	18,120
A Pyat		% Decr	19	54 54 32		% Decr	9 9 9 9 9 9 9 9 9 9 9 9 9 9 9 9 9 9 9		Ρc	erre	36	3
		60 ⁰ F 100g	22 19	10					Sample No.			
Asphalt Cement Brand Fine Aggregate		% Decr	41	56 60 4,8		60°£ 5 ст/тіл	801449 8011		Samp	A K	DL DL	त स
Asphalt Cement Fine Aggregate		7° 7 200 <u>5</u>	82 48 	36 33 43		utu	-					
L.I.		% Decr	50	67 71 53		77or 5cm/min	150+ 150+ 15 15 42					
		11 ⁰ Г 100g	35 33	22 29 28		Sanple No.						
		Sample No.	< 10 C	N N N		Sanı No•	M D A O A O A O A O A O A O A O A O A O A					

Ó Û \square •

JOB 2-536

Asphalt Cement Brand -- B

% Decr 9 39.2⁰F % Decr 200g30 1.6 1 1 1 1 % Decr 39.20F lcm/min 11 Coarse Aggregate -- Crushed Syenite Mineral Filler -- Batesville Lime $39.2^{0}F$ 100g07 1 1 1 1 రు బ 1 1 % Decr Decr 25 25 75 3 % 20 20 25 35 Percent In crease 45°F 200g 1cm/min 20 19 15 13 4,5°F Decr 2000 1 2 7 28 50 50 % 66 104 607 ARSOLUTE VISCOSITY Polses at 140°F % Decr 450£ 100g PENETRATION DUCTILITY 41 13 r-1 -Polses at 1400T % Decr 35 35 67 5cm/min 450F -- Local Sand 200g 4c09 5,415 8,993 11,069 33,307 ; : 1 1 1 1 37 33 101 Decr 4 24 44 % Decr 10 56 50 50 56 86 Sample No. 60⁰F 100g 25 24 19 1 ľ 5cm/min Decr Fine Aggregate A R D C R A 600F 20 18 53 50 % 28 13 14 1 1 770F 2.00g 90 72 42 77⁰F 5cm/min 37 % Decr 1.50+ 140 142 10 1 0 22 27 72 63 77⁰⁹ 7003 Sample 62 45 27 23 23 No. A R O L N A A Sample No. A a o A M a

78

766

46,871

			% Decr	0								79
			39.20F 200g	12 12 			% Decr	20				
			% Decr	14			o _F m <u>f</u> n					
	Crushed Granite Batesville Lime		39.20F 100g	0			39.2 ⁰ F 1cm/min	1 1 5 1				
	Crushed		% Decr	13 26	19		% Decr	67 87 	5	se		
	це Н Н		45 ⁰ F 200g	2611	12		45°r 1cm/min			Percent Increase		
	Aggrega Filler		% Decr	27 45	36		450 <u>F</u> 1cm/n	30 1 4 1 4 1 4		ercent	94 551	859
JOB 2-527	Coarse Aggregate Mineral Filler	NOLTA	45°F 1003	1210		LIIY	% Decr	:	ABSOLUTE VISCOSITY Polices at 140°F			ω
JOB 2		PENETRATION	% Decr	24 4,8	84	DUCTILITY	dn		SOLUTE V. Polses a	1400F		
	A Local Sand		6 00F 200g	37 28 19	-16		45°F 5cm/min		AB SO Po	Poises at	3,442 6,684 22,393	33,016
	A Loca		% Decr	25 58	54		% Decr	64 38 90 90	,	Po	3 55 54 54 54 54 54 54 54 54 54 54 54 55 54 55 55	33
			600F 1003	24 18 10	1 =1			01010	۱ ۱	le No.		
	Asphalt Cement Brand Fine Aggregate		% Decr	23 55	60		60 ⁰ F 5cm/min	42 1-5 4		Sample	A B C B A	ы
	sphalt ine Agg		/70F 200g	92 71 41	3/		1n					
	A5 F7		% Decr	30 59	64		77°F 5cm/m±n	1504- 1504- 1504- 17				
			77°F 100g	64 45 26 26	531		p1e					
			Semple No.	A a o I	DM E		Sample No.	A R O G G R				

JOB 9432

% Decr 5 39 .2⁰F 200g Decr 30 ÷ 20 11 1 1 1 1 Decr -- Local Limestone Dust 39.2⁰F lcm/min 17 % Coarse Aggregate -- Crushed Limestone Mineral Filler -- Local Limestone Dr 39.20F 100g 25 1 1 20 1 1 1 1 % Decr Decr 50 36 82 0 35 % 29 Percent Increase 200g450F lcm/min 17 1.1 : 12 45°F Decr 22 1 1 5 6 45 36 10 209 969 1113 AB SOLUTE VISCOSITY Poises at 1400F 4.5°F $100_{\rm S}$ PENETRATION Decr DUCTILITY 11 07 9 1 1 ~ % % Decr Poises at 1400F 28 47 17 39 5cm/min -- Arkhola Sand 450F 200g 500B 2,620 8,107 1 1 1 1 1 1 20,812 31,806 36 26 20 22 1 1 % Decr Asphalt Cement Brand -- A 26 67 52 % Decr 62 37 87 60**0**F 100g Sample No. ł 23 11 10 5 cm/m1n Decr Fine Aggregate SOOF E DDL C B A 29 67 647 10 Q40 15 15 1 S JoLL 200g 53 4.2 42 1 77⁰F 5cm/min 1 Decr 1.50-1-1504 33 1 35 55 57 20 770F Sample No. 60 39 27 26 くもっているの Sample 10. A C C N C S

			ч								81
			% Dec r	9							ж. Т
			39.2^{OF} 200E	17 16 	6 7 7 7 6 7		% Decr	33			
	зе		% Decr	18			o _F min				
	Crushed Limestone Limestone Dust		39.2о ғ 100g	11 9 	 		39.2 ^o F 1cm/min	94111			
	Crushed		% Decr	10	35		% Decr	28 57	57	Se	
te ! !	te te		45°F 200g	20 18	13		45°F lcm/min			Percent Increase	
	Coarse Aggregate Minoral Filler		% Decr	χ	0 [‡] 0		45°F 1 cm/n	N 1 0 1		ercent	52 417
11681	oarse / Ineral	PENETRATION	450 <u>р</u> 100 ₃	12		LTT	% Decr		- ABSOLUTE VISCOSITY Poises at 140°F		· • •
JOB 1		PENET	% Decr	15	(C)	DUCTLLTY	uţu		SOLUTE VI Poises at	140 ⁰ F	
	B Local Sand		600г 200g	39 23 21	26		450F 5cm/m1n			Poises at	5,988 9,073 30,940
	B Loce		% Decr	16	017		7, Decr	53 90	87	Ρo	5 G G
			600F 100g	22	15					Sample No.	
	Asphalt Cement Brand Fine Aggregate		% Decr	18 55	41		60 ⁰ F 5ст/тіп		7	Samp	R D C B A
	Asphalt Cement Fine Aggregate		770F 200g	82 67 37			1n				
	A5 F3		% Decr	53 53 53	40		77 ⁰ F 5cm/min	130- 134 	13		
			770F 1003	64 46 24	32		ple				
			Sample No.	A a o u	MC 2		Sample No.	a a o d Ka	<u>ଥ</u>		

aut

SAYBOLT - FUROL VISCOSITY - SECONDS

BRAND A

Job No.	Temperature At					
	250°F	275°F	<u>325°</u> F			
2-527	710	297	75			
9432	553	24:0	65			
9-518	698	296	73			
2-528	881	269	72			
4473	762	302	76			

BRAND B

Job No.	Ter	mperature A	źź
	250°F	275°F	<u>325°F</u>
2- 509	794	379	92
1370	887	373	92
2661	858	373	89
8-516	907	378	90
11-524	915	381	92
2-536	932	357	91
11-681	825	361	92

BRAND C

Job No.	Tea	nperature .	At
	250°F	275°F	<u>325°</u> T
2-534	720	309	85

TIDIE X

TYPICM. GRADATICUS

'From Extracted 'C' Samples

SGREEN

PERCENT PASSING

	J	ob 9432		<u>Job 2-535</u>			
3/8	94	95	96	97	97	98	
Nc. 4	72	73	73	77	78	80	
16	. 51	52	51	29	54	55	
40	2.7	28	29	2.5	29	25	
80	14	15	16	7	10	10	
200	5.5	5.9	7.1	4.2	5.6	5.9	
%.40	5.9	6.0	5.8	5.C	5.8	5.8	
% Voids	4.8	4.9	4.9	4.1	5.0.	5.6	

	Job 2-529					$ \begin{array}{rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr$			Jeb 2-534			
3/8 Es. 4 10 40 80 201	93 70 43 22 15 5.4	97 72 47 22 15 6.5	97 74 47 23 13 7.0		73 49 23 13	73 48 21 5	72 48 23 12					
340 % Voide	5. <u>1</u> 1.0	6.2 0.9	5.0 1.3		5.0 4.8	5.0 5.0						

	Job 4473
3/8	92
No. 4	53
10	47
40	27
63	13
200	5,4
20 an 100	5.8
% Voiis	0.8

CONCLUSIONS

The revised work plan posed seven questions for this investigation. These questions and the answers produced by this investigation are as follows.

 What effect does the variation in mixing temperature have on physical properties?

The variation in mixing temperatures on the various jobs was not wide in range but there was no indication of change in the physical properties due to different mixing temperatures. See Table III. The laboratory investigations of mixing temperatures ranging from 250°F to 325°F did not show any significant changes of the physical properties. See Table II.

 Does viscosity vary for different brands of asphalt coment that have the same penetration?

The different brands of asphalt with the same penetration have decidedly different viscosities. Four semples of asphalt cenent Brand A had an everage viscosity of 3470 poices at 140°F. The variation in the individual samples was from 3285 to 3653. The absolute viscosity of Brand B varied from 4647 poises to 5988 poises with an average of 5340 poises. The one sample of asphalt cament Brand C had an absolute viscosity of 3950 poises. The peretration of these samples varies from 60 to 64. See Figures 11, 12 and 13.

 Is there any relation between the ductility and viscosity of the apphalts?

Figures 12 and 13 show this relationship. It appears that the dustility is not very definitive at low lengths.

 Bo aggregates and mineral fillers affect the physical properties?

There was no changed in the physical preparties doe to the different aggregales. Batesville limestone dust was used in most of the mixes and there was no detectable difference in the physical properties of the sepicit dements where there is no infinities of the sepicit dements there use no infinities of any aggregate effects on any of the mixes that is provising couples or the mixes starts in the laboratory. What is the total effect on asphelt cement of mixing and placing?

Overall results indicate that from 25 to 30 percent of the penetration of the asphalt was lost during mixing. The ductility loss during the same process was about 50 percent and the increase in viscosity varied from 207 to 240 percent. The curves of Figures 5 and 5 indicate that the loss in penetration duving mixing approximates the loss during the first three years of pavement life if penetration is to be used as a criterion of life. The loss of ductility during mixing was much greater than the loss during the first three years of paverent life. The loss in ductility during mixing was about twice as great as the decrease during the first forty months of pavement life.

The viscosity of both Brands A and B seems to increase much more rapidly during service life than during mixing.

6. What changes take place in asphalt compute during the first two or three years in the pavement?

The penetration and ductility decrease very slowly during service life. There was a rapid

increase in absolute viscosity. The time in service has not been sufficient to indicate what the end point is.

7. What changes take place in the same mix if it is compacted into specimens and stored for the same period?

There seems to be very little difference in the physical changes that take place in the asphalt cements. Whether they are stored in the laboratory or if they are in the pavements. It should be remembered that all of these pavements were dense graded and the surfaces are very tight. Thus only the surface is subject to very serious weathering.

Stability and void content tests ware not made on the samples stored in the laboratory. There was no stripping and the compacted specimens appeared to be as firm as when placed in the distilled water. The loose mix stored in distilled water was firm and required heating to loosen sufficient to place in the extractors.

It did not prove fassible to carry out Part VII of the Work Plan which contemplated that the mixing temperature of actual jobs would be varied from the minimum to maximum tempatures permitted by the specifications. There was not a sufficient number of paving jobs being constructed. Also the Highway Department's methods of job control did not provide for an easy method of changing the temperatures during the operations.

The loss of penetration during mixing of the samples in the laboratory compared very closely with that loss during mixing in the pugmills on the job. The average loss in penetration on the jobs using Brand B asphalt was 24 percent, whereas, the loss from mixing in the laboratory varied from 21 to 23 percent.

The loss in ductility during mixing was much more pronounced in the laboratory pugnill than in the connervial pugnills. The ductility of the asphalt cement Brand B decreased about 80 percent during mixing in the laboratory pugnill, whereas, the loss in ductility during mixing in the field varied from 55 to 65 percent.

Viscosities were mansured only at 140°F. It was decided that it would be a duplication of Highway Research Project 21, Rheology of Asphalt Cements to make the determinations at other temperatures.

RECOMENDATIONS

Recommendation one. .

It is recommended that the Materials and Tests Division and the Construction Division of the Highway Department make an investigation of the mixing time and other conditions surrounding the placing of hot-mix pavements. The results reported here show that 26 to 32 percent of the life of the pavement is lost during mixing if penetration is a measure of pavement life. The loss in life is still more if ductility is used as a measure.

There was not one instance in this entire study where it was observed that mixing was not adequate. If the mixing procedures were bacely adequate, an occasional uncoated particle or other evidence of poor mixing would appear. It thus seems that the present mixing procedures may be more than adequate and that the time and possibly the temperature of mixing could be reduced.

Recommendation too.

The Highway Department should take additional samples of the payoments of these jobs as long as they are in service, to determine the actual life of the pays and and the the initcators of hile are. These couples could be taken a intervals of two to three years or any time that one of the jobs is to be resurfaced. Nuch valuable information has been obtained but a continued observation of these pavements will yield much more information with very little additional effort.

Recommendation three.

The penetration test and the ductility test are not good indicators of the condition of the asphalt cement when the quantities measured are low. Other tests such as viscosity and perhaps a simple chemical test should be used as check tests for research and aging purposes.

REFERENCES

- Abson, G. and Eurton, C., "The Use of Chlorinated Solvents in the Abson Recover Nothed", Proceedings, Association of Asphalt Paving Technologists, 1960.
- American Society for Testing and Materials (ASTM), 1960 Supplement Book of ASTM Standards, Part 4.
- Bissett, J. R., "Changes in Physical Properties of Asphalt Pavement With Time", Highway Research Board Proceedings, Volume 41, 1962.
- Lewis, R. H. and Malsterd, W. J., "Behavior of Asphalts in the Thin Film Oven Tests", Public Roads 24: 220, April, May and June, 1945.
- Vofford, Jack R., "A Study of the Physical Property Changes of Asphalt Cancat under Sarvice Conditions in Trianset", Unpublished hasters Trasis, University of Arhenano, 1962.

